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KNANKEN

Kaken Test Cemter smesumeosrorares roswoanon

2-5-19, Edobori, Nishi-ku, Osaka,550-0002/ Japan

Kaken Test Center is formerly named as “Japan Synthetic Textile Inspection Institute Foundation(JSTIHFY)”

Certificate No. : O0S-23-012172-2

No.1/1

Date : June 29, 2023

TEST CERTIFICATE
Requested  : GSI Creos Corporation
Test Sample : SOFT NATURAL FILAMENT 1 sample
Test Items : PLA Filament Diameter and others

Received : May 29, 2023

This is to certify that the results of laboratory test applied on the sample are as follows:

1.Test Results

Test Items Test Results Test Methods
PLA Filament Diameter (mm) 1.72
ISK
- Roundness B 1.022 JISK 6821
Styrene Volume fraction Less than 2
Toluene Volume fraction Less than 2

Volatile chemicals

(ppm) Xylene Volume fraction Less than 2 | JIS K 6821 Method B
P  Acetaldehyde | Volume fraction Less than 2
Formaldehyde | Volume fraction Less than 2
Based on JIS K 6821 with the
. following modifications:
Tensile Strength (N) 68 Pulling speed: 20cm/min
Gauge length: 10cm |
Based on JIS K 6821 with the
Hook Strength (N) 116 following modifications:

Pulling speed: 20cm/min
| Gauge length: 10cm

2. Sample
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Kaken Test Center

GENERAL INCORFORATED FOUNDATION
Lab Address: 2-5-19, Edobori, Nishi-ku, Osaka,
550-0002/ Japan

Kaken Test Center General Incorporated Foundation
Osaka Laboratories

Inspector : M B

M. Kawamata

Any copying or replication of this report to or for any other person or entity, or use of our
name or trademark, is permitted only with our prior written permission. This report sets
forth our findings solely with respect lo the test samples idenlified herein. The results
set forth in this report are not indicative or representative of the quality or characteristics
of the lot from which a test sample was taken or any similar or identical product unless
specifically and expressly noted.



